



INNOVATIVE SOLUTIONS FOR CRITICAL ENVIRONMENTS

Valutek, Inc

220 South 9th St.

Phoenix, Arizona, 85034, United States

P +1 602.256.0540 | F +1 602.252.1972

valutek.com | quality@valutek.com

CERTIFICATE OF ANALYSIS

Product Category:	Adhesive Mat
Part Number:	VT36364P30L-B
Color:	Blue
Lot Number:	241022-101013
Sample Received Date:	10-28-2024
Manufacturing Date:	10-22-2024
Test Date:	11-15-2024

Page 1 of 1

Physical Properties

1. Film Thickness	Test Method	Specification	Actual	Result
First Cover Sheet (clear)	GB/T 2792-1999	0.04 ± 0.004 mm	0.037	Pass
Disposable Sheet (colored)		0.04 ± 0.003 mm	0.037	Pass
Bottom Cover Sheet (clear)		0.04 ± 0.004 mm	0.037	Pass
2. Adhesive Strength				
Active Layer	GB/T 2792-1999	150 ± 25 g/25mm	152	Pass
Mat Backing		500 ± 50 g/25mm	545	Pass
3. Tensile Strength				
Horizontal	GB/T 2792-1999	≥ 10 Mpa	29	Pass
Vertical		≥ 8 Mpa	28	Pass
4. Elongation				
Horizontal	GB/T 2792-1999	≥ 150 %	713%	Pass
Vertical		≥ 200 %	793%	Pass

Notes:

Tested by:
Renugaa Krishnan
Laboratory Coordinator

Approved by:
Vijendraan Venkitasalam
Quality Manager